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1. CUSTOMER: OJSC “Glassworks “Neman” Korzyuk St. 8, 231306 Berezovka, Lida district, The Grodno
region, Republic of Belarus. No of decision for certification 7451-ec, 17 of August, 2015.
2. MANUFACTURER: OJSC “Glassworks “Neman” Korzyuk St. 8, 231306 Berezovka, Lida district, The
Grodno region, Republic of Belarus.
3. PRODUCT: Light-weight glass wool product: M11. Produced according to EN 13162:2012+A1:2015.
Thermal insulation products for buildings - Factory made mineral wool (MW) products - Specification.
RECEIVING DATE: 7" of October, 2015.
TESTING DATA: From 7" of October, 2015 to 14" of October, 2015.
TEST LOCATION: Laboratory.
SAMPLES SELECTED BY: The samples were selected by V] Statybos produkcijos sertifikavimo centras
(SPSC), notified body number 1397, Linkmenu str. 28, LT-08217 Vilnius, Lithuania. It was selected the
samples representing 4 production dates. Information about sampling was given in Sampling Report:
No 20/RSM dated 5" of October, 2015. Samples were wrapped into polyethylene.
8. TESTS WERE CARRIED OUT IN ACCORDANCE WITH:
EN 822:2013. Thermal insulating products for building applications - Determination of length and width.
EN 823:2013. Thermal insulating products for building applications - Determination of thickness.
EN 1602:2013. Thermal insulating products for building applications — Determination of apparent density.
EN 1609:2013. Thermal insulating products for building applications - Determination of short term water

IR U

absorption by partial immersion.
EN 12085:2013. Thermal insulating products for building applications - Determination of linear dimensions
of test specimens.
EN 12667:2001 Thermal performance of building materials and products — Determination of thermal
resistance by means of guarded hot plate and heat flow meter methods — Products of high and medium
thermal resistance. )
EN 12939:2000. Thermal performance of building materials and products — Determination of thermal
resistance by means of guarded hot plate and heat flow meter methods — Thick products of high and medium
thermal resistance.
EN 13820:2003. Thermal insulating materials for building applications. Determination of organic content.
9. OTHER INFORMATION: Test results are presented in Annexes. The rest samples are keeping for 15 days.
10. ANNEXES: Annex A — 1 page, B — | page, C — 1 page and D — | page.

Head of Laboratory of Thermal Insulating Materials Dr. S. Véjelis
Technically responsible for tests, senior researcher

of Laboratory of Thermal Insulating Materials Dr. S. Vaitkus

No part of this report or annex may be reproduced, reprinted or copied in any other form except in full
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1(1)

Table B.1 Test results of glass wool M11 organic content”’

Production Nominal thickness,
date dy, mm

Organic content, %
by mass

6.7
4.8
4.7
4.7
4.6

Mean value 5.1

438
4.9
4.7
5.6
6.0
Mean value 5.2

44
6.4
54
5.7
33
Mean value 5.4

43 =
4.5
4.6
3.
5:l
Mean value 4.4

Specimen No.

01.10.2015 50

R S A S

03.10.2015 75

R R S

24.09.2015 50

R S R S

30.09.2015 75

B W -

) Specimens were dried in ventilated oven for 2 hours at (10525) °C temperature and cooled off to conslant mass in desiccator
at (23£5)°C temperature. During the test, the pot with specimen was placed in an oven for 2 hours at temperature of
(50020) °C until the constant mass was reached. Exposure time — 2,5 hours. Tests were carried out 12™ of October, 2015.
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Table D.1 Test results of glass wool M11 short term water absorption by partial immersion”

Production Npmmal Specimen Density, Short term water absorption by
date WHCK TS, No. kg/m’ partial immersion, kg/m”
dy, mm
1 15.0 0.91
2 16.2 0.88
01.10.2015 50 3 154 0.95
4 14.3 0.90
Mean value 15.2 0.91
1 16.6 0.98
2 16.0 0.93
03.10.2015 75 3 154 0.92
- 16.0 0.94
Mean value 16.0 0.94
1 15.5 0.45
2 17.3 0.63
24.09.2015 50 3 16.8 0.15
4 13.9 0.86
Mean value 15.9 0.52
1 152 092
2 15.1 0.55
30.09.2015 75 3 16.3 0.52
4 15.0 0.30
Mean value 154 0.57

") Before the test specimens were conditioned for >6 hours at (23+5) °C temperature. Tests were carried out in accordance with
method A with specimens having dimensions of (200x200) mm from 9" of October, 2015 to 10" of October, 2015.
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